
 
 
 
 
 
 
   
 

Indication: 
- Patient ≥ 18 years with DM2 and 
ASCVD and/or heart failure 
- Patient ≥ 18 years without DM2 
and HFrEF 

 

- eGFR <30 mL/min/1.73m2? 
- Pregnant or breast feeding? 
- DM1? 
- Systolic blood pressure <100 
mmHg? 
 

Do not initiate SGLT2 inhibitor 
treatment (no safety data available) 

- Initiate SGLT2 inhibitor treatment 
- Consider adjustment of other glucose-lowering medication depending on HbA1c level and therapy 
- Consider adjustment of other diuretics to prevent volume depletion 
- Notify the patient’s diabetes care provider 

HbA1c <64 mmol/mol HbA1c  ≥64 mmol/mol 

Glucose-lowering therapy with hypoglycemia risk (SU, insulin) Comprehensive lifestyle management  
OR  

glucose-lowering therapy with low hypoglycemia risk 
(metformin, DPP-4 inhibitor, GLP-1 RA) 

No adjustment of other glucose-lowering medication needed Adjustment of other glucose-lowering medication needed 

SU only Insulin only SU and insulin 

Reduce/ 
discontinue 

SU* 

Reduce/  
discontinue 
insulin* * 

HbA1c  <53 
mmol/mol 

 

HbA1c  53-64 
mmol/mol 

 

Reduce/ 
discontinue SU* 

and reduce/ 
discontinue 

insulin** 

Reduce/ 
discontinue 

SU* or reduce/ 
discontinue  

insulin** 

*Discontinue SU if: 
- gliclazide 1dd30mg or 1dd80mg is used 
- glimepiride 1dd2mg or lower is used 
- tolbutamide 2dd500mg or lower is used 
Otherwise reduce SU with 50% 
** If more than 12 IU are used reduce every insulin dose with 20% 

 

YES YES 

NO 


